OPPERATORS NOTES

PARTS MANVAL

130 Series

DELTA AFURRA
HA & MA

Plate N°
130P - 01
09/02/16




NAME PLATE

Please Note.

To help the stores staff identify your plough when ordering parts. it is
advised that you fill in the name plate below from the information supplied
on the serial number plate attached to the machine. This information should

be quoted when ordering parts or for obtaining service as it will allow the

staff to more easily identify the machine type and configuration.

Engineering Co. Lid.
Blue Lias Works, Stockiton

Nr. Rugby, Warwickshire. Cv23 8LD

Made In England
Mod. I Yeor
CE Ne. [
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CONTENTS

Title.
Identification Plate.
Contents.

Headstock.

Parallel Link.

Beam Assembly.

HA Leg Bracket.

MA Leg Bracket.

Wheel Bracket Assembly.
Wheel Yoke Assembly.
Damper Assembly.

HA Linkage.

Turnover Hydraulics.

Offset Hydraulics.

HA Furrow Width Hydraulics.
MA Beam Angling Hydraulics.
Disc Assembly.

Skim Assembly.

DF 130 Leg.

Furrow Press Arm

Shearbolt.

For extra copies of this parts manual, please order part N® 902912
For extra copies of the instruction manual. please order part N° 902913
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HEADSTOCK ASSEMBLY HEADSTOCK ASSEMBLY

ITEM PART N° DESCRIPTION QTY
1 1355000 Headstock 1
2 161900 Top Ram Pin 1
3 900542 Spring Pin 10 x 60 2
4 900446 Compression Spring 1
5 900115 Self Locking Nut 3/8” UNF 2
6 900027 Bolt 3/8” UNF x 2 ¥~ 2
7 1320500 Verticality Screw 2
8 1156300 Handle 2
9 1362000 Lower Link Pin 2
10 903149 Tension Bush 90 x 75 x 60 2
11 2900431 Grease Nipple %” UNF Straight 4
12 1373300 Bottom Ram Pin 1
13 1354000 Turnover Arm 1
14 902211 Plain Metal Bearing 2
15 900527 Linch Pin 3
16 901308 Setscrew M12 x 30 2
17 1355100 Pulling Nut 1
18 1423700 Headstock Guide Spool 1
19 145400 Top Link Pin Cat3 1
20 1362100 Top Link Pin For Slot Cat 3 1
21 900547 Spring Pin 8 x 40 1
22 1362200 Transport Locking Pin 1
23 900185 Plain Washer 1347 1
24 1423600 Transport Locking Pin Handle 1
25 900773 Plain Nut M12 1
26 1423800 Headstock Guide Loop 1
27 900781 Self Locking Nut M8 (MA Only) 2
28 901263 Setscrew MS x 30 2
29 1275100 Spacer Collar 2
30 900783 Self Locking Nut M12 2
31 1423300 Transport Pin Support 1
32 901066 Bolt M12 x 40 2
33 1420900 46mm A/F Spanner 1
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PARALLEL LINK ASSEMBLY
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PARALLEL LINK ASSEMBLY

PART N°

900431
901308
901189
1356500
1356400

903146
1355900
903148

1248300

1163700
900786
901610
900431
900783

1362300
901068
1356100
1356000
903136

903150
900548
1362400
1354900
900521

1362500
1365700
900374

1382500

901187
901262

DESCRIPTION

Grease Nipple ¥~ UNF

Setscrew M12 x 30

Spring Washer M12

Retaining Plate

Mam Link Pin

Internal Tension Bush

Cross Link

Internal Tension Bush

Offset Ram Assembly (see separate page)
Main Link Arm

Rubber Bung

Self Locking Nut M24

Plain Washer M24

Grease Nipple %47 UNF Straight
Self Locking Nut M12

Stand Bracket
Bolt M12 x 50
Parallel Link Pin
Parallel Link
Bolt M24 x 260

Internal Tension Bush

Spring Pin 10 x 70

Width Ram Eye P (HA Only)
Width Ram Eye P (MA Only)
‘R° Type Grip Clip

Parking Stand

Retaiming Peg

Internal Tension Bush

Width Ram Assembly (see separate page)
Width Marker (HA Only)

Spring Washer M8 (HA Only)
Setscrew M8 x 25 (HA Oaly)

QTY

e - (ST SN - - I Y

—

SR S

PAGE N° 7

Plate N°
130P - 04
0698




BEAM ASSEMBLY BEAM ASSEMBLY

ITEM PART N° DESCRIPTION QTY
1 1362800 Spacer Boss (MA Only) 2
2 1355200 Main Beam (HA) AsReq.
- 1355300 Main Beam (MA) AsReq.
3 200343 Plain Metal Bearing 4
4 1355400 Extension Beam (HA) AsReq.
- 1355500 Extension Beam (MA) AsReq.
5 902255 Bolt M20 x 75 4
6 900785 Self Locking Nut M20 4
7 900431 Grease Nipple 7 UNF Straight 1
8 901333 Setscrew M16 x 50 2
Plate N*® Plate N*°
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HA LEG BRACKET ASSEMBLY
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HA LEG BRACKET ASSEMBLY

PART N°

1356800
1356699
902258
903143
901606

900784
900787
901608
900389
1356698

1357100
1357000
1356900
1357600
903276

900431
1352999
1352998
903138
1357700

903275
1357500
901189
901308
902259

DESCRIPTION

Leg Carrier

HA Leg Mounting LH
Bolt M24 x 89

Bolt M20 x 80

Plain Washer M16

Self Locking Nut M16
Self Locking Nut M30
Plain Washer M30

Internal Tension Bush
HA Leg Mounting RH

Bolt Head Retainer
Cover Plate

Spacer Plate

Skim Nut

Self Locking Nut M24

Grease Nipple %47 UNF Straight
Bolt Capture Plate LH

Bolt Capture Plate RH

Bolt M16 x 250

HA Body Pivot Pin

Self Locking Nut M20
Skim Mounting Bracket
Spring Washer M12
Setscrew M12 x 30
Bolt M20 x 64

Disc Bracket (See Separate Page)

All quantities are per furrow.

QTY
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MA LEG BRACKET ASSEMBLY
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MA LEG BRACKET ASSEMBLY

PART N°

1356800
903137
1022700
1356799
902258

903143
900785
900784
901606
900786

901610

1356798
1357000
1356900
1357600

1357100
903136
903138
1352999
1352998

1357500
903276
903275
902259

DESCRIPTION

Leg Carrier

Bolt M20 x 295
Serrated Width Adjuster
MA Leg Mounting LH
Bolt M24 x 89

Bolt M20 x 80

Self Locking Nut M20
Self Locking Nut M16
Plain Washer M16
Self Locking Nut M24

Plain Washer M24
MA Leg Mounting RH
Cover Plate

Spacer Plate

Skim Nut

Bolt Head Retainer
Bolt M24 x 260

Bolt M16 x 250

Bolt Capture Plate LH
Bolt Capture Plate RH

Skim Mounting Bracket

Self Locking Nut M24

Self Locking Nut M20

Bolt M20 x 64

Disc Bracket (see separate page)

All quantities are per furrow.
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WHEEL BRACKET ASSEMBLY

PARTN®

900551
279900
1363900
901308
901189

1420798
1420799
900355
900786
901610

1362900
901135
1363000
903141
900785

1363100
900389
1377800
900431
901113

1363500
1363400
1363700
900560
900446

1423400
900894
1377500
900527
1377900

1378000

900556
1382200

DESCRIPTION

Spring Pin 8 x 40
Plain Pin

Wheel T/Q Pin
Setscrew M12 x 30
Spring Washer M12

RH Deflector Bracket
LH Deflector Bracket
Plain Metal Beaning
Self Locking Nut M24
Plain Washer M24

Wheel Bracket

Bolt M24 x 250
Wheel Pivot Block
Bolt M20 x 82

Self Locking Nut M20

Castor Bracket

Plain Metal Bearing

Bush Spacer

Grease Nipple 47 UNF Straight
Bolt M20 x 100

Wheel Retaining Collar
Worl/Transport Pin
Work/Transport Lock
Spring Pin 8 x 60
Compression Spring

Depth Stop Tube
Lock Nut 17 UNF
Depth Stop Screw
Linch Pin

Wheel Transport Pin

Spring Tensioner

Damper Assembly (See Separate Page)
Spring Pin 10 x 40

Wheel Mating Pin

QTY
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